Initial Environmental Examination

Document Stage: Updated
Project Number: 43253-025
November 2016

IND:  Karnataka Integrated Urban  Water
Management Investment Program — Tranche 1
(Harihar 24x7 Water Supply Scheme)

Package Numbers: 01WS02
01WS03

Prepared by the Karnataka Urban Infrastructure Development and Finance Corporation,
Government of Karnataka for the Asian Development Bank.

This updated initial environmental examination report is a document of the borrower. The views
expressed herein do not necessarily represent those of ADB's Board of Directors, Management,
or staff, and may be preliminary in nature.

In preparing any country program or strategy, financing any project, or by making any
[...]
theexistingplant. Theexisting"sludgesettlementtanks"willbedemolishedtoprovidethe
spaceforthesecondclariflocculatorandpartofthesecondfilterhouse. Theexistingchannel
transferringtherawwaterfromtheaeratortotheexistingclariflocculatorwillbemodifiedto
supplyanequalflowtobothclariflocculators. TheW TPsiteatpresenthasnonotabletree
cover.Environmentalenhancementmeasuressuchastreeplantationshallbetakenupinthe  facilityas
partofthe subproject. Thiswill also improve aestheticappearance ofthefacility

70. Siteselectionofconstructionworkcamps,stockpileareas,storageareas,and
disposalareas.Priorityistolocatethesenearthesubprojectlocations.However, if itis
deemednecessarytolocateelsewhere,sitestobeconsideredwillnotresultindestructionof
property,vegetation,irrigation,anddrinkingwatersupplysystems.Residentialareaswillnotbe
consideredforsettingupcampstoprotectthehumanenvironment(i.e.,tocurbaccidentrisks,
healthrisksduetoairandwaterpollutionanddust,andnoise,andtopreventsocialconflicts,
shortagesofamenities,andcrime).Extremecarewillbetakentoavoiddisposalsnearthe



37

waterbodies,swamps,orinareaswhichwillinconveniencethecommunity.Alllocations
wouldbeincludedinthedesignspecificationsandonplandrawings.Constructionworkcamps
shallbelocatedatleast200mfromresidentialareas.HariharissituatedonthebankofRiver
Tungabhadra.Materialstockpilesshallbeprotectedbybundsduringthemonsoontoarrestthe
siltladenrunoffintodrainsandultimatelyintoRiverTungabhadra. Thesubprojectislikelyto
generatesoilfromexcavations,whichneedstobedisposedsafely. Thefollowingmeasures should be
consideredfordisposalofsurplus/wastesoil.

e Theexcavatedsoilshouldberemovedfromconstructionareaattheearliestforbeneficialre
usesuchaslandraising /fillingofexcavatedareas.

¢ Soilshouldbecoveredwithtarpaulinsheetsduringtransportation.

¢ Soiltransportationshouldnotbedoneduringpeakhoursandshouldbeavoidnarrowandhe
avy trafficroutesandimportant religiousor touristsitesetc.

71. Siteselectionofsourcesofmaterials.Extractionofmaterialscandisruptnaturalland
contoursandvegetationresultinginacceleratederosion,disturbanceinnaturaldrainage
patterns,pondingandwaterlogging,andwaterpollution. Tomitigatethe potential
environmentalimpacts,locationsofquarrysite/sandborrowpit/s(forloosematerialotherthan
stones)wouldbeincludedinthedesignspecificationsandonplandrawings.Prioritywouldbe
sitesalreadypermittedbyMinesandGeologyDepartment.lfothersitesarenecessary,these
wouldtobelocatedawayfrompopulationcenters,drinkingwaterintakesandstreams,
cultivablelands,andnaturaldrainagesystems;andinstructurallystableareasevenifsome
distancefromconstruction activities.

72. ForHariharsubproject,thequarrymaterialrequiredwillbesandandstoneaggregate,
andthenearestquarriesarenearHariharandMedleri(sandquarriesalongRiverTungabhadra)andChat
raatMotebennurandHunasikatteinRanebennur Taluka forstoneaggregate.
TheseareexistingquarriesandarelicensedbyMinesandGeologyDepartment. Thematerial ~ fromthe
existingquarrieswillbe  adequateforthe  subprojectconstruction,and  therefore no new
quarrysiteswill be developedforthe purpose.

2. Design Impact

73. Theseimpactsarisefromthedesignofthesubprojectincludingthetechnologyused,
scaleofoperation/throughput,wasteproduction,dischargespecification,pollutionsources,and
ancillaryservices.

74. Aspertheproposedprojectdesign,theTungabhadraRiveriscontinuedtobethe
sourceofwatersupplytoHarihar. Tomeetthefuturedemand,itisproposedtoincreasethe
waterabstractionfromthe riverfromthe present9 MLDto 20MLD.

75. Wateravailability intheriver.RiverTungabhadraisaperennialandanimportantriver
ofKarnataka.ThisisformednorthofShimogaTown,bytheunionoftworivers,theTungaand
theBhadra,whichriseintheWesternGhatsatanelevationofabout1200metres.TheTunga
RiveremergesfromthehillssurroundingVarahaParvata,ataplacecalledGangaMula.The
riverflowsthroughsevendistrictsinKarnataka-Chikmagalur,Shimoga,Davangere,Haveri,
Chitradurga,BellaryandRaichur.The riverhasa dambuiltacross itatGajanur.Aftertraversing a
distance of147kmlong merges with the Bhadra RiveratKoodli atabout610 mabove MSL,a
smalltowninShimogaDistrict. Thereisadam acrossriver Bhadra,15km upstreamof
BhadravathiTown.TungabhadraDamwasbuiltacrossthe TungabhadraRiverafterittraverses
265kmfromtheorigininWesternGhats. ThentherivermergeswiththeKrishnaRiverin



38

AndhraPradeshstate.lthasadrainageareaof71417km“outofwhich57671km?liesin
KarnatakaState,andthe lengthofriverin thestate is 293km.

76. River flow fluctuates between very high during monsoon months to very low during
summers. Almost all the towns and villages in the basin depend on the river for water supplies.
Water for Harihar is abstracted from the river at Kawalettu, 7 km upstream of Harihar. There is no
water retaining structure at this point; water is collected in a collection well in the river bed and
pumped to the WTP. The river course at this section is comparatively deep. This ensures that
there is adequate depth of water available throughout the year to pump from the intake, and this
gorge also acts as a sort of storage. Adequate water availability is established.

77. As per the River flow and sustainability analysis provided in Appendix 16 based on the
river flow data of 2009-12, the minimum/lean flow in the river is observed in the months of April
and May with a maximum flow of 4263 million litre per day (MLD) and minimum flow of 2369 MLD.
The ultimate demand of Harihara (32.7 MLD) is just about 1.38% of maximum flow, an 0.77% of
minimum flow observed during the lean season of April — May. The normal flow in the river is very
high, and the water abstraction will be insignificant. The river, therefore, will provide adequate
water for the project throughout the year, and will have no significant impacts on the downstream
flow. Thus no significant impacts envisaged on the downstream.

78. River water quality. There are no major pollution sources like industries in the upstream
sideoftheintakeatKewalettu.Mostof thevillagesandtowns,however,alongtheriver
dischargedomesticwastewaterintotheriverwithoutanytreatment,althoughthereisnosuch
disposalpointintheproximityofintake. Theriverwaterqualitymeetsthe“CategoryCquality
thatmakeisappropriateas“Drinkingwatersourceafterconventionaltreatmentand
disinfection”.Agrabsamplewascollectedfromtheintakeandtestedforpesticidesresidues.
Theresultsindicatedthattherearenopesticideresiduesintherawwater. Thesubproject
includescapacityaugmentationofexistingwatertreatmentplant,sotherawwaterwillbe treatedto
drinking waterstandardsandsupplied to theconsumers.

79. WTPRehabilitation&Augmentation. ThepipelinefromthelntermediatePumping
stationwillbranchoff,toanew cascadeaerator,fromwherethewaterwillbeconveyedthrough
therawwaterchanneltotheflashmixerandthentothePlate/TubeSettler.Noadditional
structuresarerequiredtohousechemicaltreatmentprocessesastheexistingchemicalhouse
willbeutilisedforchemicaldosinginboththeexistingandupgradedplant.Provisionforre-
cyclingoffilterbackwashwaterwillbeincorporatedtoreducethewaterlossesfromfilterback
washwaterfromexistingandproposedfilterhousesandsludgefromclariflocculatorandtube/
platesettlers.

80. EnvironmentalauditoftheexistingW aterTreatmentPlanthasbeenconductingduring the
draftlEEpreparationtoassessthecompliancewithenvironmentallegislationandcurrent
environmentalperformance. ThisauditidentifiedimprovementsrequiredfortheWTP,whichare
appropriatelyincludedinthesubproject. Thiswillimprovethecomplianceandenvironmental
performance.Environmental Auditreportispresented inAppendix8.

81. Thereisinvariablyasafetyriskwhenconsiderablequantitiesofchlorinearehandledat
theWTP.(Chlorinecylinderswillbebroughtbytruckstothesite,installedandoperatedto
disinfectthewatersupplies).Sincefacilitiesarelocatedintheurbanarea,precautionswillthus be
neededto ensurethesafetyofboth workersand citizens.



39

82. Theaveragedoseofchlorineforpre-chlorinationwillbeabout4mg/landthatforpost-
chlorinationwillbeabout2mg/I.Withthepresentwatersupply9MLD,about54kgofchlorine isconsumed
daily. Thiswhichwill increase to 120 kgperdaywith the augmented
capacityof20MLD.Chlorinecylinders(calledtonners,withcapacityabout900kg)willbeprocuredfrom
nearestmanufacturingunitand stored atthe site.Tonnerssufficientforamonth willbe stored in the
storage;thiswill be about6tonners(1-working +5-in storage).

83. Toavoidanyrisktoworkersandpublic,thechlorinationfacilityattheWTPis designed/
developedwithallappropriatesafetyfeaturesandequipmenttomeetwithany accidental
eventuality,which include

Chlorine neutralization pitwith alimeslurryfeeder
Properventilation,lighting,entryand exitfacilities

Facilityforisolation inthe eventofmajorchlorine leakage
Personalprotectionandsafetyequipmentfortheoperatorsinthechlorineplant
Visible and audible alarm facilities toalert chlorinegas leak
Laboratoryfacilityshall notbehoused within thechlorinationfacility
Providetrainingtothestaffinsafehandlingandapplicationofchlorine;thisshall be
included in thecontractofChlorinatorsupplier
Developanemergencyresponsesystemforeventslikechlorineleakage.

o SupplierofChlorinatorequipmentshallprovidestandardoperatingmanualfor
safeoperationandaswellasmaintenanceandrepairs;preferablytheseshallbe
provided both in Englishand Kannada Languages

84. Appendix 10shows Guidelines and Emergency plan for handling and storing chlorine

85. OwingtohigherelevationofthetowntothatofintakeatKavalettu,theenergyintensive
pumpingcouldnotbeavoided. TherawwaterfromtheintakewillbepumpedtoW TP,andfrom
theWTPtreatedwaterwilloepumpedtoelevatedservicereservoirs(ELSR).FromELSRs,
waterissupplied bygravityto the consumers.Tooptimize the powerconsumption,thefollowing have
beenconsidered in designandselection ofpumping systems:

. Designpumpingequipmentwithmaximumefficiencytooptimizethe energy
consumption

o Variouscombinationsofnumberofpumps, stages, motor speed should be
consideredto selectthebestpump with ideal specificspeeds.

. Specificspeedsofthepumpsshouldbeselectedtoachievemaximumefficiency of

pumps.Forinstance,asperAmericanStandardforDSCentrifugalPumps
issuedbyHydrauliclnstitute,NewJersey,thespecificspeedforPumpsshould
beintherangeof2000to3000forattainingoptimumefficiency. Thepumps should be
designed accordingly.

o Attainableefficiencyforprocuringthepumpsandmotorsshouldbeconsidered as88
to92percentforpumpsand94percentformotors.ltisproposedthat during
theprocurement,the evaluation ofbid shall also be intermsofefficiency.

o The pumps shallconformtolS 1710-1989 SpecificationforPump and IS 5120—
1992 TechnicalRequirementsforRoto-dynamicSpecialPurposePumpsand
testedto class30flS:9137-1978CodeforAcceptanceTestsforCentrifugal, Mixed
Flowand AxialFlowPumps.



40

86. SludgefromWTP-treatmentanddisposal.Watertreatmentprocesswillgenerate

sludgefromsedimentationofparticulatematterinrawwater,

flocculatedandprecipitated

materialresultingfromchemicalcoagulation,residualsofexcesschemicaldosage,plankton

etc;andwaste
precipitates,strainingoforganicdebrisandplankton.Followingareincludedinthesubproject

chemical
designto

from  rinsingandbackwashingof  filter =~ mediacontainingdebris,

disposethe sludgeand backwash:

o Provision ofrecirculationsystemforbackwash water— backwash waterfromfilter
beds  willberecirculated to WTP inlet and mixed with raw water; this
arrangement willminimizewastageof water, which otherwise would have
disposed toopen drains, and also avoidsthe pollution ofreceivingwaterbody

o Provisionofsludgedrying-accumulatedsludgefrom clariflocculatorwillbe
flushedtosludge drying beds,fornaturaldrying.

o Driedsludgewillbeusedassoilconditioner.Periodictestingofdried

sludgewillbeconductedtoensurethatitdoesnotcontainheavymetalsthatmakeitunsui
tableforfoodcrops.Testswillbeconducttoconfirmthe
concentrationsbelowthefollowingstandards.Astherearenospecificstandards
notified for sludge reuse, the compost quality standards notified under
theMunicipalSolidW asteManagement&HandlingRules,2000havebeenadopted
here. TheMSW MHRulesstipulatethat“Inordertoensuresafeapplicationof
compost,thefollowingspecificationsforcompost qualityshall be met,namely;

Table 12: Dried Sludge for Use as Soil Conditioner

Parameters Concentration not to exceed (mg/kg dry basis, except pH value and
C/N ratio) *

Arsenic 10.00

Cadmium 5.00

Chromium 50.00

Copper 300.00

Lead 100.00

Mercury 0.15

Nickel 50.00

Zinc 1000.00

C/Nratio 20-40

PH 5.5-8.5

Arsenic 10.00

*Compost(finalproduct)exceedingtheabovestatedconcentration
limitsshallnotbeusedforfood crops.However,itmaybeutilizedfor
purposesotherthangrowingfoodcrops.

Source:MunicipalSolidWaste(Management&Handling) Rules,2000, Governmentofindia

C. Construction Impacts

87.

Construction method for WTP: These works will be conducted at the existing WTP

facility in the town near Tungabhadra River. The rehabilitation works will be within the existing
structure. The additional units for capacity augmentation will be constructed on the site adjacent
to the existing WTP. The existing "sludge settlement tanks" will be demolished to provide the
space for the second clariflocculator and part of the second filter house. Demolition work will be



41

carried out by workers using appropriate tools such as hand-held pneumatic drills. The WTP will
be constructed in reinforced concrete structure and fixed with mechanical parts imported in
ready-to-fix state. Most of the structure will be developed above ground except the clear water
storage facility which will be constructed below the ground. Work will involve excavation for
foundations, concreting, fixing of mechanical elements, finishing and fixing of electrical
instrumentation items. Excavated soil will be used in the site for leveling and excess soil will be
transported to disposal site. Material (sand, aggregate) will be procured from local quarries, and
brought to the site on trucks and stored temporarily. Concrete will be mixed using a mixer at the
site, and concrete will be transported by manual labour. The work will be conducted by a team
of 50-60 workers and works will be confined to WTP facility compound.

88. Construction of OHSR: The cavity for the foundations for the overhead service
reservoirs (OHSR) will be excavated by backhoe, with soil being loaded onto trucks for disposal.
Aggregate and concrete will be tipped into each void to create the foundations and floor, after
which metal reinforcing rods will be added to create the outline of the walls of the reservoir and
the vertical supporting pillars. Sections of reinforcing will then be encased in wooden shuttering
and concrete will be poured in, and this process will be repeated to gradually create each
structure from RCC, including the tank of the reservoirs. Surfaces will be smoothed and finished
where necessary by hand. The work will be conducted by a team of 10-15 workers at each site

89. The civil works for water supply projects include earth work excavation for pipeline
trenches, pipe laying, installing valves, flow meters and data loggers, shifting of public utilities
and providing house service connections. Earth work excavation will be undertaken by machine
and include danger lighting and using sight rails and boning rods at every 100 m., while pipe
laying works will include laying pipes at required gradient, fixing collars, elbows, tees, bends and
other fittings including conveying the material to work spot and testing for water tightness.

90. The excavation to be done in such a way that there will be a minimum depth of 1 m
above the pipe line. Sufficient care will be taken while laying of the pipes, so that existing utilities
and cables are not damaged and pipes are not thrown into the trenches or dragged, but
carefully laid in the trenches. Once they are laid, pipes will be joined as per specification and
then tested for any cracks of leakages. The minimum working hours will be 8 hours daily, the
total duration of each stage depends on the soil condition and other local features. The
excavation of trenches is estimated to generate 1.13 lakh cubic meters of soil, while the residual
soil after pipe laying and refilling is expected to be about 10% (i.e. 10,000 cubic meters). This